OUCC Attachment JTP-7 FILED
gauselN;’;;SS‘lS 81 November 18, 2022

ageto INDIANA UTILITY

From: Pritt, Michael REGULATORY COMMISSION

To: Parks, James

Cc: Terri, Greg; Wilson, Tyler; Proffitt, Andrew

Subject: Evansville Water Treatment - Auger Cast Budget

Date: Wednesday, November 16, 2022 3:32:28 PM

Attachments: image001.png

**** This is an EXTERNAL email. Exercise caution. DO NOT open attachments or
click links from unknown senders or unexpected email. ****

James,

Find below the requested budgetary pricing for the Auger Cast piles at the new Evansville Water
Treatment Plant.

Mobilization $100,000
Price per LF of 18” Auger Cast Pile $64.00
Price per LF of 24” Auger Cast Pile $109.00
[...]
the workshop will be incorporated into the design.

Basic contract document preparation

a.

Design general, civil, process, architectural, structural, HVAC, plumbing, electrical, and
instrumentation / control aspects for the project and provide detailed plans and specifications.

The design documents will incorporate all applicable EWSU standards including:

Drawings will utilize the EWSU CAD Template(s) as the basis for CAD Standards.

All EWSU Standard Details for Water and Sewer will be included as applicable to the
components of the project.

All EWSU Front End and Technical Specifications for Water and Sewer will be included as
applicable to the components of the project.

Tagging of Equipment and Utilities will follow the EWSU Asset Management Tagging
system.

Submit interim progress sets to EWSU at the 60% and 90% milestones.

1)

Following each submittal, AECOM will conduct a review meeting with EWSU to walk
through plans and receive commentary. Comments received by EWSU will be incorporated
in the subsequent design submittal.

EWSU may distribute such submittals to project stakeholders at their discretion (such as
FM Global for coordination with safety and insurance requirements). Any such commentary
approved by EWSU will be incorporated in the subsequent design submittal.

100% Documents will be submitted to EWSU for final review with Opinion of Probable
Construction Cost. AECOM will address any such final EWSU comments prior to releasing the
project for construction pricing.

Investigate and coordinate with utility providers (electric, natural gas, telephone, internet, etc.)
regarding service for the new facility.

Construction cost estimates

a.

Preliminary estimates as needed for workshops and meetings.

b. Detailed quantity take-off and construction cost estimate at 60 percent, 90 percent and final.

Plans and specifications submittals

a.

Prepare a Project Manual to include general and technical specifications. EWSU Standard
Specifications will be utilized as applicable to the project. Special forms to be used in
conjunction with funding agency requirements and State of Indiana shall be included in the
Project Manual.



C.

OUCC Attachment JTP-14
Cause No. 45545 S1
Page 10 of 22

Prepare project drawings as 22” x 34” plan sets containing detailed design of the improvements
to be performed by the contractor. Native CADD / Revit files will be provided to EWSU upon
request. CAD drawings will use EWSU Template(s) for standards.

Formal submittals to EWSU for review at 60 percent, 90 percent, and final stage.

Overall project management duties will include:

a.
b.

e.

Maintaining an outline/listing of anticipated plan sheets and specifications
Delineation of workload responsibility by team members and sub-consultants
Maintaining a project schedule with progress milestones, anticipated workshops, and meetings

Holding meetings with OWNER including formal progress meetings and informal meetings as
required. It is assumed that one formal progress meeting will be held each month and informal
meetings will be held as needed to address topics as they arise.

Implementing quality assurance/quality control of design

Field Investigations to be conducted following removal of the existing maintenance building:

a.

Land Surveying Services

1) A topographic survey of the proposed access road and site will be performed to include all
aboveground features and utilities.

2) Utilities Owners and locate services shall be contacted to mark all underground utilities so
they may be located by the survey.

3) All property line boundaries will be surveyed within the project limits.
4) All survey work shall be performed utilizing NAVD88 Datum.
5) A TIN shall be created for the site.

Geotechnical Services

1) Contact Indiana Underground Utility Protection Services to locate underground utilities at
the test boring locations. Fees for a private utility locate have not been included.

2) Perform soil borings and testing as needed within the project limits. A total of 30 soil borings
ranging from 20 to 115 feet are assumed, resulting in total lineal drilling footage of 1,425
feet.

3) Field and laboratory testing in accordance with ASTM specifications. Identify
characteristics of subsurface conditions including soil classification(s), depth to
groundwater table, and other pertinent soil characteristics including porosity, Atterberg
limits, and grain size distribution.

4) Develop a geotechnical reported based on the findings of the soil borings and testing to
document structural and foundation design requirements including allowable bearing
pressures, types of foundations, estimated settlement, and other specialized subsurface
recommendations.

Environmental and Hazard Assessment

1) Perform Phase-1 Environmental investigation of the proposed maintenance building facility
(location of new WTP) to assess the risk of contaminated soils or groundwater, presence
of fuel storage tanks, etc. Produce a findings report identifying such risks and stating
suitability of use of the property and/or means to address issues, if present.



OUCC Attachment JTP-14
Cause No. 45545 S1
Page 11 of 22

10. Site Utility and Civil Design

a. Provide site design of the proposed project construction including:

Construction layout location of all structures, roadways, vaults, and other site features,

Alignment of buried site utilities. Plan and profile drawings will be developed for larger
diameter water, storm, and sanitary sewers.

Grading and paving plans and details, including stormwater system design.
Landscaping plans and details.

Site lighting design.

Site fencing and access gate design.

Cut and fill analysis.

Means of vehicle ingress and egress including a Truck-Turn analysis.

Coordination with other site utilities design such as electric and communications, natural
gas, and plumbing.

10) Site clearing and demolition if needed.
11) Standard civil details including EWSU standard details.

b. Provide design of the raw water transmission mains between the existing intake and the new
plant site including plan and profile sheet(s).

c. Provide design of the finished water transmission mains between the new high service pump
station and tie-in locations at existing waterlines including plan and profile sheet(s).

d. Storm Water Management: A storm water management report detailing the requirements for
storm water quality and quantity will be prepared in accordance with EWSU and IDEM
requirements.

11. Treatment Process Design

a. Prepare process design, including reasonable and customary design features for a 50 MGD
surface water treatment plant as developed in the Phase 1 services. The treatment processes
include the following:

1)

Rehabilitation of the river intake including:

a) Demolition and replacement of existing coarse screening systems including washing
equipment and electrical and controls systems.

b) Demolition and replacement of vertical turbine pumping including new variable
frequency drives, electrical components, and controls.

c) Miscellaneous rehabilitation and improvements to process equipment including valves
and piping, plumbing and sump pump areas, HVAC system, and building architectural
components.

New structure and ancillary equipment near the intake to house the following:

a) Storage and feed system for an oxidizing chemical (sodium permanganate or
potassium permanganate), fed to the intake screens for zebra mussel control.

b) Storage and feed system for powder activated carbon. System to be a silo type storage
system with wetting cone and eductors.

c) Valve vault for injection of powder activated carbon and monitoring of raw water flow.

d) Electrical system for the intake pump station.



e)

OUCC Attachment JTP-14
Cause No. 45545 S1
Page 12 of 22

Related site work including access road to the new structure.

New Conventional pre-treatment structure featuring:

a

o O O

)

)
)
)
)
)

—h

)

Influent flow splitting and control.

Coagulant mixing.

Multi-stage flocculation with vertical mixers having VFD control.
Sedimentation using plate settlers.

Sedimentation sludge removal system.

AECOM will test for the presence of any dissolved manganese (currently believed to
be in precipitant form in the River) and identify any need to address this in the
pretreatment system if detected.

New ozone facility featuring:

Space to accommodate the storage and supply of liquid oxygen.
Oxygen vaporizers to supply gaseous oxygen to ozone generators,

Oxygen conditioning equipment which may include temperature monitors and trim
heaters, nitrogen boost system, pre-filters, and pressure regulation.

Ozone generation equipment,
Ozone generator cooling systems,
Side stream injection of ozone solution,

Rectangular ozone contact basins with baffling, means of sampling, and means of
basin access.

Ozone quenching chemical feed and storage system.
Ozone off-gas monitoring and destruct equipment.

AECOM will perform supplemental ozone dosage and transfer / decay testing to refine
the anticipated ozone dosage.

New biologically active filtration featuring:

a

o O O

D

)
)
)
)
)

—h

)
9)

Media-retaining under-drains,
Sand and GAC filter media,
Backwash collection troughs,
Air scour system,

Piping and valve gallery,
Filter-to-waste process,

Backwash supply holding tank.

New dual compartment and baffled clearwell for final disinfection and finished water
storage located beneath the filter building.

New High service pumping station building constructed on top of the clearwell featuring:

Vertical turbine high service pumps with VFD control,
Finished flow and pressure monitoring,
Suction well in clearwell below which can be isolated.

Finished water conveyance to the existing distribution piping.



OUCC Attachment JTP-14
Cause No. 45545 S1
Page 13 of 22

8) New Chemical feed facilities not listed previously above including the following:
a) Coagulant fed to the pretreatment basins.

b) Liquid sodium hypochlorite used for disinfection and fed to clearwell inlet, raw water
(emergency feed) and post-clearwell (emergency feed).

c) Sodium hydroxide for pH adjustment fed to clearwell inlet.
d) Hydrofluosilicic acid for fluoridation of finished water fed to clearwell inlet.

e) Sodium bisulfite fed ahead of the filters for ozone quench, fed to the backwash supply
piping for backwash de-chlorination, and fed to the residuals system for process waste
de-chlorination.

f)  Ammonia for formation of chloramines fed to the high service pump discharge. Special
provisions for the control and monitoring of ammonia feed to maintain a chlorine
residual will be provided in the design. An auxiliary feed point for ammonia will be
provided at the inlet of the clearwell and can be used when ozone is able to meet CT
requirements in the contact basin.

g) Space and provisions for future chemical feed in the new chemical building. This space
for the spare chemical would likely be used for corrosion inhibitor, which is to be
determined in the corrosion control study.

h) A desktop corrosion control study will be performed to assess finished water quality
parameters specific to corrosion and the Lead and Copper Rule. The US EPA “Optimal
Corrosion Control Treatment Evaluation Technical Recommendations”, latest edition,
will be used as the basis of this corrosion control study. As part of the study, anticipated
dosages for all chemicals will be identified.

9) Disposal of treatment residuals generated from pretreatment sludge, filter backwash
waste, filter-to-waste, raw water screen cleaning, and process tank drains.

a) The base scope of services includes a residual disposal system consistent with the
Phase 1 design. This includes disposal of all liquid waste to the Ohio River by means
of a submersible pump station with flow monitoring without any major treatment
processes. Coordination with Army Corps of Engineers and/or Levee Authority is
anticipated for the new residuals discharge pipe.

b) Design a new residuals treatment and dewatering facility to address mercury and
suspended solids is not included in this scope of services.

b. Process desigh documents are anticipated to include the following:

1) General Process Details including process pipe wall and floor penetrations, pipe hanger
and support details, pipe tapping details, and equipment schedules.

2) Process schematics for the overall treatment system and a basis of design summary.

3) Hydraulic profiles identifying the elevations of structures, water surface elevations and
varying treatment flow rates, and floodplain information.

4) Plan, section, and detail drawings of process-related equipment and piping throughout the
treatment facility.

12. Architectural Design

a. Advance the basis of design report to provide a refined outline of the general framework for the
architectural design of the WTP. The design approach, materials of construction, design
criteria, building code requirements and energy code design criteria will be established.



OUCC Attachment JTP-14
Cause No. 45545 S1
Page 14 of 22

Develop exterior concept plans and elevation sketches of the WTP buildings to show the
architectural features and the interface details between buildings on the plant campus and
surrounding areas.

Prepare a Building Code Study to establish the building design requirements to comply with
the applicable local and state building codes. Establish the Occupancy Classification,
Construction Type, Area and Height Limitations, Occupancy Separations, Fire Resistive and
Material Construction Type, Automatic Sprinkler System, Fire Alarm and Detection Systems,
Fire and Smoke Dampers, and Interior Finish Limitations for each building.

Prepare a Building Code Chart drawing to summarize the results of the Building Code Study
to be used by building code officials in the review of the contract documents. General notes,
abbreviations and architectural symbols shall be included on the drawing.

Prepare Code Compliance Plan drawings to show the direction, distance and egress path to
code compliant exits. Room area, occupant load and load factors, resistance ratings, and fire
extinguishers shall also be included on the drawings.

Submit required documents to City Planning Department for Planning Commission approval.

Prepare design to show the floor and roof plans, including the exterior elevations and building
sections.

Prepare design drawings and specifications to show the detailed wall sections, materials of
construction, door and window schedules, door hardware selection, and ancillary architectural
components including typical handrail and railing details.

13. Structural Design

a.

Advance the basis of design report to refine the general framework for the design of all
structures in the project. The design approach, materials of construction, design criteria,
building code requirements and seismic design criteria shall be established.

Coordinate with the geotechnical recommendations to facilitate proper design of the building
foundations and other subsurface structures.

Prepare a drawing to summarize the results of the structural design criteria, outlining the design
load data required by the Building Code to be shown on the contract documents, including the
structural general notes, abbreviations, reinforcing bar lap, splice table and structural symbols.

Prepare drawings to show the typical reinforced concrete details, including the details at
openings, wall intersections, stairs, beams and supports for all pipes and equipment.

Prepare design drawings to show the foundation and slab plans with sections and details as
required for concrete thickness and reinforcing requirements.

Prepare design drawings to show the building wall sections and details for the concrete
thickness and reinforcing requirements, steel member design, column schedules, and related
structural details.

14. HVAC Design

a.

For each building, outline in detail the general framework for design of the heating, ventilation
and air conditioning (HVAC) systems for the project. The design approach, materials of